
Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

38
09

 S
he

na
nd

oa
h 

Dr
. C

ry
sta

l L
ak

e, 
IL

 6
00

12
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

The Offi cial Magazine of the Central States Water Environment Association, Inc.

Fall 2012www.cswea.org • Wisconsin • Illinois • Minnesota

PROFILE: Village of Bartlett
Wastewater Treatment Plant

http://www.cswea.org


http://www.pollardwater.com


Continuing Education for 
Water and Wastewater Professionals

See complete course details at epd.engr.wisc.edu/2012wwcourses
or contact Ned W. Paschke, PE, at paschke@engr.wisc.edu

Improve your water and wastewater systems with  
nationally known programs taught by experts.
[...]
still need to be installed by the applicable 
compliance date in 2013.   

Not all engines will need controls. 
Engines that are less than six years old 
(ordered on or after June 12, 2006), 

whether emergency or not, can simply 
comply with the rule if they can be 
certifi ed as Tier 2 engines. Newer 
engines that cannot be certifi ed as Tier 2 
will likely have to install controls to meet 
the emissions standards in the RICE rule.  

Older emergency engines can meet 
the regulatory requirements through 
maintenance and work practices that 
include oil and fi lter changes, and 
inspections of the air cleaner, hoses, 
and belts at pre-determined frequencies. 
Maintenance logs are also required 
to document compliance with the 
rule. Maintenance and recordkeeping 
requirements are still in force in 2013, 
irrespective of the proposed change.

In addition to money, coming into 
compliance also requires time. Because 
of the variables involved, it may take 

a while to fi gure out what emission 
limits apply to each engine, conduct a 
cost/benefi t analysis to determine if an 
interruptible rate agreement is worth 
maintaining, submit notifi cations to the 
USEPA, and have controls installed. 
Anyone required to install controls will 
also have to conduct emissions testing to 
prove they meet the standards.  

Most of these actions are required 
by the RICE rule (with the exception of 
the cost/benefi t analysis, of course). 
However, conducting a cost/benefi t 
analysis may be worthwhile. Some have 
come to the conclusion that staying on 
an interruptible rate agreement is worth 
allowing large old diesel engines to be 
considered non-emergency under this 
rule, due to a two- to three-year return 
on investment. 

The proposed amendment to this rule 
is not expected to be issued fi nal until 
early 2013, possibly by March. With the 
current compliance dates coming as 
early as May 2013 for some, and the 
uncertainty of the fi nal rule changes, 
it may be the right time to consider 
requesting an extension for meeting the 
RICE rule requirements. Extensions of up 
to one year may be granted, provided 
that the extension request is made at 
least 120 days prior to the applicable 
compliance date. This means that an 
extension request would have to be 
submitted by either February 2013 or July 
2013 (again, depending on engine type).

It is important to note that ALL 
stationary RICE are regulated under this 
federal rule. If you do not know how your 
facility is affected, a good place to start 
is taking an inventory of all stationary 
RICE on your property, no matter how 
small.  

For more information regarding how 
air rules apply to your facility’s engines, 
please feel free to contact us at 608-
224-2830 or see our article on page 40 
of the Fall 2011 issue of Central States 
Water. 

“Newly regulated entities include water and wastewater utilities that have
                    backup engines to keep their pumps on during power outages.” 

“Anyone required to install controls 
will also have to conduct emissions testing 
to prove they meet the standards.”  

20 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Fall 2012

http://www.cswea.org
http://www.bolton-menk.com


www.sandj.com

Waste Gas Burners & Flares  •  Anaerobic Digester Cover Equipment  •  Digester Gas Stream Equipment

Offering a Complete Line of Digester Gas Safety Equipment
Shand & Jurs Biogas manufactures a complete line of Digester Gas Safety and Gas Stream 
Equipment as well as Waste Gas Flares for municipal sewage treatment plants, landfills, 
dairies, food-processing and breweries. Located in the greater Chicago area, Shand & Jurs 
manufactures and tests all of our equipment at our state of the art facility. 

an

company

Locally Represented By:

201 4th Avenue SW
New Prague, MN 56071
Phone: 612-840-9499

5400 Newport Dr.
Rolling Meadows, IL 60008
Phone: 847-392-0990
Fax: 847-392-1095

2735 Mercantile Dr.
St. Louis, MO 63144
Phone: 314-290-2977
Fax: 314-290-2980

http://www.sandj.com


Minnesota Representative: Eden Prairie – (952) 937‐9666Minnesota Representative: Eden Prairie  (952) 937‐9666
Chicago Representative: Carol Stream – (630) 665‐ 1800

http://www.waterworks.hdsupply.com


By Ron Johnson and John Pullia

From 1996 until July of 2012, Ron 
Johnson served as the Superintendent 
of Wastewater for the Village of Bartlett. 
During his tenure, the village received 
several awards and accolades including 
four conservation foundation Clean Water 
Awards, nomination for the Central States 
Hatfi eld Award, and the 2011 Illinois 
Section Operations Award from Central 
States WEA.

John Pullia (formerly of Glendale 
Heights) was appointed Superintendent 
of Wastewater in July of 2012, following 
Ron’s retirement. John has 12 years of 
experience in operations and maintenance 
of treatment facilities. The remaining team 
members includes four Class I wastewater 
operators: Mike Wisniewski, Brig Palomo, 
Mark McCue, and Joe Hartray. These four 
individuals are responsible for day-to-day 
operations, laboratory process control 
and permit compliance as well as rotating 

for on-call emergency response. 
Maintenance team members include 

John Jancik, Larry Lynch, Brian Kopolous, 
Gary Tenut, Jason Schwartz and Mike 
Wulff. The maintenance team is respon-
sible for 98 miles of collection system, 
20 lift stations, and general equipment 
maintenance throughout the plant, which 
includes 24/7 response for collection 
system issues and wet weather events.

Plant service 
area and background
The village is divided into three 
major basins. These three basins are 
served through an intergovernmental 
agreement between the village, Chicago 
Metropolitan Water Reclamation District, 
and the Fox River Water Reclamation 
District. The Bartlett Facility receives all 
fl ow from village residents that live within 
DuPage County. 

 The Bartlett Wastewater 
Treatment Plant service area includes 
approximately 8,139 acres. The 
plant provides treatment for a 
population equivalent of 29,430 with 
non-residential areas making up 
approximately 10%.  

The plant was originally constructed 
in the early 1970s; however, major 
rehabilitation projects from the early 
1980s and 1993 have replaced and 
improved the majority of the original 
equipment.    

The average daily infl uent wastewater 

Village of Bartlett 
Wastewater Treatment Plant

Table 1: Infl ow (MGD) and Average 
Effl uent Concentrations (mg/L)

NPDES Monthly Average Limits (mg/L)

BODS TSS NH-N

10 12 varies 1.5-4

PLANT PROFILE

23www.cswea.org Click HERE to return to Table of Contents Fall 2012 | CSWEA

http://www.cswea.org


PLANT PROFILE

fl ow into the treatment plant from 
2008-2010 was 2.36 MGD, with each 
year’s average shown in Table 1. The 
design average fl ow for the plant is 
3.68 MGD. In a wet weather event, 
the peak wet weather fl ow for the 
plant is 15 MGD, with 5.15 MGD of 
the fl ow receiving full treatment and 
9.85 MGD receiving only excess fl ow 
treatment.

Preliminary treatment
Wastewater fl ows into a raw sewage 
pump system through a 48” interceptor 
sewer. The pumping system consists of 
three 125 hp dry pit pumps. A pumping 
capacity of 9.78 MGD can be achieved 
with two out of the three pumps run-
ning. A project is currently under way 
to upgrade the capacity of the pump-
ing station to address wet weather fl ows 

which operators have found to exceed 
15MGD on occasion.

The raw sewage is then pumped 
through the headworks which consists of 
a fi ne, mechanical screen with capacity 
of 10,500 gpm and a scraped, Walker 
Process screw type grit conveyor designed 
to treat the projected Design Peak Hourly 
Flow (DPHF) of 5.15 MGD.

Primary treatment
From the headworks, wastewater either 
fl ows to primary clarifi ers or to excess fl ow 
treatment. 

The plant has four 61-ft by 16-ft rect-
angular primary settling tanks arranged in 
pairs. Each clarifi er tank uses chain and 
scraper mechanisms at the bottom that 
convey settled sludge to the head of the 
hopper to be withdrawn to a common 
sludge pit. Under current loading condi-
tion, operators only run two out of the 
four primary clarifi ers to provide adequate 
treatment. Daily monitoring reports 
indicate removal of 32% BOD5 and 58% 
Suspended Solids though this process.

Excess fl ow treatment
In a wet weather event, any fl ow above 
5.15 MGD is diverted to the excess fl ow 
treatment system. The system includes a 
fl ow equalization tank, fi rst fl ush hold-
ing, and an excess fl ow clarifi er. In 2010, 
the plant received fi ve excess fl ow events 
lasting a total of thirteen days. During this 
time, all effl uent characteristics were in 
compliance with NPDES permit limits.  

Activated sludge
Bartlett’s WWTP utilizes a two-stage pro-
cess for BOD5 and nitrifi cation. The pro-
cess includes aeration basins for BOD5 
removal followed by intermediate clarifi ers 
and packed towers for nitrifi cation.

Primary clarifi er effl uent is blended with 
RAS to form mixed liquor where it is then 

Table 2: Infl ow (MGD) and Average Effl uent Concentrations (mg/L)
Infl ow (MGD) and Average Effl uent Concentrations (mg/L)

Year Infl ow BODS TSS NH-N

2008 2.40 3.2 2.2 0.13

2009 2.46 3.8 1.7 0.11

2010 2.26 4.8 2.0 0.06

2011 2.44 5.7 2.4 0.04

Over the past decade, effl uent concentration samples of BOD5, TSS, and NH-N have 
all held continuous compliance with their monthly average permit limits.  

24 www.cswea.orgClick HERE to return to Table of ContentsCSWEA | Fall 2012

http://www.cswea.org
http://www.mcmgrp.com


distributed to four aeration basins. These 
aeration basins provide 80-90 percent of 
the BOD5 removal with a detention time at 
3.68MGD of 7.5 hours.  

There are two 85-ft diameter intermedi-
ate clarifi ers with a hydraulic differential 
design. The design includes center feed 
and peripheral take-off, with an Envirex 
To-Bro mechanism that rakes bio solids to 
a center hopper.

The effl uent fl ow is then pumped by 
submersible pumps from a wet well through 
a fi ve-chamber diversion structure to two 
nitrifi cation reactors or to by-pass pipes. 
The nitrifi cation towers are of a Fixed Syn-
thetic Media design with a 61.5-ft diameter 
and 16-ft media depth.  

Under typical loading conditions, the 
aeration basins have been suffi cient in 
removing the ammonia and nitrogen from 
the effl uent wastewater, thereby rendering 
the nitrifi cation towers unnecessary. How-
ever, as the plant reaches design loading, 
the use of these towers is required to meet 
NPDES effl uent standards. 

Final clarifi ers and tertiary fi lters
The effl uent coming from the nitrifi cation 
towers then fl ows to two fi nal clarifi ers 
where material which has sloughed off of 
the fi lter media is settled out.  

Prior to disinfection, effl uent from the fi nal 
clarifi ers is directed to four tertiary fi lters. 
These fi lters contain 30 inches of anthracite, 
which further polishes the wastewater.

Chlorine contact tank 
NPDES regulations require seasonal disin-
fection from May 1 through October 31. 
This process utilizes a sodium-hypochlorite 
solution which destroys any remaining 
harmful bacteria in the effl uent. Sodium 
thiosulfate is then added for de-chlorination 
to meet permit limits.

Rob Johnson (R) passing on the torch to 
John Pullia

Sludge stabilization
Raw sludge from the primary clarifi ers and 
waste activated sludge are pumped to a 
system of eight aerobic digesters. In 2004, 
fabric covers were installed to increase 
heat retention allowing for improved 
digestion in cold weather months.  

Once laboratory tests have determined 
the sludge has met volatile suspended 
solids standards, the sludge is pressed 
in a one-meter fi lter press. The resulting 
cake sludge is hauled away by an outside 

contractor for land application.
The addition of a centrifuge is currently 

under way to improve effi ciency of the 
plant’s sludge removal process.

Meeting permit limits
The Village of Bartlett’s WWTP has 
consistently met NPDES standards 
regulating the quality of their effl uent 
wastewater. Table 2 shows the plant’s 
consistently low averages for signifi cant 
effl uent parameters. 

25www.cswea.org Click HERE to return to Table of Contents Fall 2012 | CSWEA

http://www.cswea.org
http://www.taiengr.com


Headworks &
Wet Weather
Solutions 

•	Escalator®	Fine	Screen
•	Cont-Flo®	Bar	Screen
•	Shaftless	Spiral	Fine	Screens	
•	Rotarc®	Arc	Bar	Screen
•	Rotopac®	Screw	Washer	Compactor	
•	Mectan®	and		Mectan	V®		Grit	Chambers
•	SAM®	Grit	Dewatering	Screw
•	StormGuard®	CSO	Bypass	Screen

Contact our local representatives
North Illinois and Wisconsin 
Peterson & Matz, Inc. at 847-844-4405
South Illinois
Hydro-Kinetics Corp. at 314-647-6104 
Minnesota
Treatment Resources, Inc. at 651-702-2692 

John Meunier Inc.
T:  208-771-3346 - F:  208-773-9244
www.johnmeunier.com - sales@johnmeunier.com

Service	|	Value	 |	Responsibility

Headworks &
Wet Weather
Solutions 

Screen

Screens

Come see us at 

WEFTEC 2012
Booth 2811

Stormwater Pavilion:
Booth 3250

Mectan V®
Induced Vortex Grit Chamber

http://www.johnmeunier.com
mailto:sales@johnmeunier.com
mailto:sales@johnmeunier.com


Pre-treatment: An essential step 
in wastewater treatment
The pre-treatment, or headworks, of 
a wastewater treatment plant is not 
only the fi rst step of the wastewater 
treatment process, but also an essential 
one, as it sets the tone for overall 
treatment performance. Generally 
speaking, the headworks is composed 
of a mechanical screen, grit chamber 
and solids handling equipment. 

Modern grit chambers remove grit by 
inducing a vortex pattern. A drive paddle 
in the induced vortex unit maintains 
organics in suspension and circulation 
under all fl ow conditions. Grit slurry 
pumps periodically remove accumulated 
grit from the hopper at the bottom of the 
grit chambers.

Effi ciency of the grit chambers is 
important for the remainder of the 
wastewater treatment process. Removing 
solids increases treatment effi ciency, 
improves downstream hydraulics, and 
protects against excessive wear and 
tear in pumps. Traditionally, for design 
purposes, grit particle sizes have 

 Optimizing an Induced 
Vortex Grit Chamber Using 

CFD (Computational Fluid 
Dynamics) for Small Size 

Grit Particle Removal

By Denis Aubin, Mike Bruneau, and John Cigana

included particles larger than 65 mesh 
(0.008 in.) with a specifi c gravity of 
2.65. Removal of at least 95% of these 
particles has always been the target 
of grit removal design, but empirical 
studies in the literature validating these 
performances have been rare. 

Enhanced performance at the 
headworks stage is critical for 
advanced treatment technologies like 
membranes, MBRs and MBBRs. These 
are all sensitive to the presence of 
gross solids and grit deposition. Grit 
removal performance is also critical to 
lagoon-type treatment rehabilitation.

Research objective: 
defi ning a 360º Induced 
Vortex Grit Chamber
A research program was established 
recently to defi ne a variangle (full 
360º rotation) Induced Vortex Grit 
Chamber (IVGC) design, identifi ed 
as the MECTAN V®. The objectives 
of this program were to create a new 
confi guration that would:
• Position the outlet channel in any 

desired direction to facilitate the 
plant design without affecting 
the unit’s performance, thus the 
Variangle.

“Effi ciency of the grit chambers is important for the 

remainder of the wastewater treatment process. 

Removing solids increases treatment effi ciency, 

improves downstream hydraulics, and protects 

against excessive wear and tear in pumps.” 

27www.cswea.org Click HERE to return to Table of Contents Fall 2012 | CSWEA

http://www.cswea.org


• Provide enhanced grit removal 
effi ciency compared to the classic 
results and general market 
requirements.

Finally, this research program would 
lead to a predictive model based 
on fi eld performance and computer 